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AMERICAN BUREAU OF SHIPPING

CERTIFICATE NO. PORT OF
Vu;oov:zver, B.C,

> ' DATE  February 25rd, 1945,
whiﬂ iﬁ m mpﬂify Th;t the Underaigxed Surveyor to this

. Burcau, William N. Kelly, did attend at the Works of Messrs British

Ropes Canadilan Linited, to witness the test of 6 x 24 Galvanized han ;

Steel Wire Rope 1 5/8" in diemeter, Factory Mumber 1435, The test was. ' |

made on the hydraulic testing machine and the sample broke at

'87.4 long tons, ‘ o i

The reels covered by this test 'bea.r the Factory Number 1435, and are

consigned to Kaiser Company Inc., Portland, Ore, K
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